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MANUFACTURER SUPPLIED TEST REPORT
LOCAL PRODUCT IDENTIFICATION: TITAN CLICKLOC

The following sample(s) was/ were submitted and identified on behalf of the client as:
Sample Name : Vinyl Floor

Material . PVC
SGS Ref. No. SDHG1403003351FB
Date of Receipt : Mar.21, 2014
Test Period : Mar.21, 2014 to Apr. 04, 2014
Test Result Summary
No. Testi(s) Requested : Resuli(s)
1 | EN 13501-1:2007+A1:2009(E) e
fl

For further details, please refer to the following page(s)
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Signed for and on behalf of
SGS-CSTC Ltd.
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Civi Huang
Xiamen Materials Lab Technical Supervisor
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. Test Conducted

This test is conducted as per EN 13501-1:2007+A1:2009(E) Fire classification of construction products and
building elements— Part 1: Classification using data from reaction to fire tests, Class By. And the test
methods as following:
1. EN ISO 9239-1:2010 Reaction to fire tests for floorings—Part 1: Determination of the burning
behaviour using a radiant heat source.
2. ENISO 11925-2:2010 Reaction to fire tests — Ignitability of building producis subjected to direct

impingement of flame — Part 2: Single-flame source test.
Il. Details of classified product

Description: The details of the tested specimen given below have been prepared from information provided
by the sponsor of the test. All values quoted are nominal, unless tolerances are given.

Name VINYL FLOOR
Color Light Grey
Area density: 9.7 kg/m?
Thickness (mm) About 5 mm

Ill. Test Result

1. ENISO 9239-1:2002 Reaction to fire tests for floorings - Part 1: Determination of the burning behaviour
using a radiant heat source

Furthest extent | Critical Heat Flux
Specimen No. of spread of (CHF or HF-30) Comments and Observation
flame(mm) kW/m?
1 100 211 Transitory flaming and extinguished before 30 minutes
2 90 =11 Transitory flaming and extinguished before 30 minutes
3 100 211 Transitory flaming and extinguished before 30 minutes

The mean value for the critical heat flux (CHF and/or HF-30) from the three specimens from the same
orientation: =11 kW/m®

Smoking measurement
Integrated smoke value: 2.32 %xmin
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2. EN ISO 11925-2: 2002 Reaction to fire tests — Ignitability of building products subjected to direct
impingement of flame — Part 2: Single-flame source test

Ignition Position Face Ignition and Edge ignition

Flame Application Time 15s

Specimen No. & Result

Expression of results Face Ignition Edge ignition
1 2 3 4 5 6
Whether ignition occurs
(Yes/No) No No No Yes Yes Yes

Whether the flame tip reaches
150 mm above the flame
application point, and the time No No No No No No
at which this occurs (No/Time)
Whether ignition of the filter
paper occurs (Yes/No) No o No No No No

IV. Classification and direct field of application
This classification has been carried out in accordance with EN 13501-1:2007+A1:2009.

Classification
The product, “VINYL FLOOR?”, classification is as following,
Fire behaviour Smoke production
By = s 1

Remark:

The classes with their corresponding fire performance are given in annex A.

Reaction to fire classification is based on the 7-step scale of A1y to F 4, where A1y is good and F 4 is bad.
Statement:

The test results relate to the behaviour of the test specimens of a product under the particular conditions of

the test; they are not intended to be the sole criterion for assessing the potential fire hazard of the product in

use.
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Warning:

This classification report does not represent type approval or certification of the product.

The test laboratory has, therefore, play no part in sampling the product for the test, although it holds
appropriate references to the manufacturer’s factory production control that is aimed to be relevant to the
samples tested and that will provide for their traceability.

Annex A

Classes of reaction to fire performance for floorings

Class Test method(s) Classification criteria Additional classification
Alqy ENISO 1182° AT =30 °C; and Am = 50 %; and

and t: = 0 (i.e. no sustained flaming)

EN ISO 1716 PCS <2,0 MJ/kg * and -

PCS=20 MJ!kg and
PCS<1,4 MJ/m? ®and
PCS <2,0 MJ/kg °

A2, |ENISO1182° AT <50 °C and Am < 50 % and -
or < 20 s
ENISO 17186 PCS5=3,0 MJlkgz and
and PCS < 4,0 MJ/m?® and

PCS < 4,0 MJ/m®° and
PCS < 3,0 MJ/kg °

EN ISO 9239-1 © Critical flux ' 2 8,0 kW/m * Smoke production ¢
B EN ISO 9239-1° Critical flux ' 2 8,0 kW/m?® Smoke production ?
and
ENISO 11925-2 ™ Fs =150 mm within 20 s -
Exposure =15 s
Cy EN ISO 9239-1° Critical flux ' 2 4,5 kW/m® Smoke production *
and
ENISO 11925-2 ™ Fs <150 mm within 20 s
Exposure =15 s
Dy EN ISO 9239-1 ° Critical flux "= 3,0 kW/m? Smoke production ¢
and
ENISO 11925-2 ™ Fs<150mm within 20 s
Exposure = 15 s
Es ENISO 11925-2 ™ Fs =150 mm within 20 s
Exposure =15 s
Fa No performance determined
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f For homogeneous products and substantial components of non-homogeneous producis.
“ For any external non-substantial component of non-homogeneous products.

“ For any internal non-substantial component of non-homogeneous products.
° For the product as a whole.
€ Test duration = 30 min.

" Critical flux is defined as the radiant flux at which the flame extinguishes or the radiant flux after a test period

of 30 min, whichever is the lower (i.e. the flux corresponding with the furthest extent of spread of flame).
981 = Smoke < 750 % minutes:

s2 =nots1.

" Under conditions of surface flame attack and, if appropriate to the end use application of the product, edge
flame attack

Photo Appendix:

SGS authenticate the photo(s) on original report only
i—ii—i—i*ii—End Of report'ifittw'
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